FOS POLMO-E6dz S.A. (HS21.1) 602.04.902 07.2000




FOS POLMO-LODZS.A.

Ref.no.

© 00O NO O B~ WN =

W W W WWOWOWOWOWWNDNDNDNDNDNDNDDNDNDNDDN=22 22 A A O A A
© O NO OO PP, WN-_~000CONOOOOPRRWOUN-~~OCCOOONOOOOPWDN-~O

Ordering
number

602.04.004.02.4
602.04.030.02.4
602.02.124.04.7

602.02.002.02.8
602.02.013.02.4
602.02.116.14.0
602.04.132.04.6
602.04.031.02.7
602.05.004.02.0

601.07.154.04.8

799.02.008.04.0
602.04.009.02.8
602.05.126.04
602.04.108.04.1
602.04.149.04
602.02.166.04.7

602.04.037.02
602.04.107.04.9

602.02.140.04.3

(HS21.1) 602.04.92

Description
Bolt M8x55-8.8-B Fe/Zn5 - PN-85/M-82105
Spring washer Z8.2 Fe/Fg - PN-77/M-82008
Head compl.
Nut compl.
Gasket
Valve holder
Ring valve
Upper spring
Lower spring
Delivery valve compl.
Suction valve compl.
Head Gasket
Cylinder
Nut M8-8-B - PN-86/M-82144
Piston compl.
Piston ring - kit
Connecting rod compl.
Bolt 12.9
Semi bearing bush
Washer
Spring washer Z16.3 Fe/Fg - PN-77/M-82008
O-ring 39,2x3
Cap
Crankshatt
Key
Cylinder gasket
Screw M5x10-4.8-B Fe/Zn5 PN-85/M-82215
Bearing sleeve
Crankcase compl.
Stud bolt M8x22-8.8 Fe/Zn5 - PN-90/M-82137
Gasket
O-ring 80x3
Flange
Bearing sleeve
Spring washer Z10.2 Fe/Fg - PN-77/M-82008
Bolt M10x35-8.8-B Fe/Zn5 - PN85/M-82242
Nut M16x1,5-04-B Fe/Zn5 - PN-86/M-82153
Spring washer Z5.1 Fe/Fg - PN-77/M-82008
Gasket 6X10

Legend:
* At repairs these parts should be replaced.

06.2000

Quantity
6

—_
LN

NN =" RABNAO A A0 A a2 2 a2 aaaadNBDMNNNOMNOO22=2NNMNMNNRANDIMND-



